
NEW ISSUE – FULL BOOK-ENTRY ONLY RATINGS: Insured Bonds: Standard & Poor’s: “AA-” 
 Underlying Rating: Standard & Poor’s: “AA-” 
 Fitch:  “AA” 
 (See “MISCELLANEOUS – Ratings” herein) 

In the opinion of Jones Hall, A Professional Law Corporation, San Francisco, California, Bond Counsel, subject, however, to certain qualifications described herein, under existing 
law, the interest received by the owners of the Bonds is excluded from gross income for federal income tax purposes and such interest is not an item of tax preference for purpose of the federal 
individual and corporate alternative minimum taxes, although it is included in adjusted net book income and current earnings in computing the alternative minimum tax imposed on certain 
[...]
in the City of Encinitas to the north and the City of Solana Beach to the south.  The major hydrological features 
in the area consist of surface water, which includes creeks, lakes, lagoons and groundwater basins.  The 
principal water features are the Escondido Creek, the San Dieguito River and the San Elijo Lagoon.  The 
groundwater levels are generally less than 50 feet below the ground surface and the groundwater is of poor 
quality. 

Collection System.  Each Local Agency is responsible for the maintenance, operation, expansion and 
installation of all wastewater transmission facilities located within the service territory of the Local Agency.  
While the Local Agencies may delegate responsibilities to the Authority for certain activities, the delegating 
Local Agency would remain liable for any costs associated with such a delegation.  In general, the Local 
Agencies have similar but distinct service areas and operations all as described herein.  See “Encinitas and 
Solana Beach”. 

The Local Agencies own sewage systems to collect and transport wastewater to the Facility.  The 
Facility serves approximately 5,971 net acres (approximately 80% of a gross acre), with the Cardiff Sanitary 
Division of the City of Encinitas serving approximately 4,202 net acres and Solana Beach serving approximately 
1,769 net acres.  Solana Beach has 4 pump stations and the Cardiff Sanitation Division has 3 pump stations. 



 

 19 

The area served by the Cardiff Sanitary Division of the City of Encinitas consists of approximately 
1,550 net acres of sewered area. The land use in the area served by the Cardiff Sanitary Division is almost 
exclusively residential, including a mix of single-family, duplex and multi-family units. 

Solana Beach serves approximately 1,605 net acres of sewered area with an additional build-out 
potential of approximately 214 net acres. The existing land use in Solana Beach involves mainly residential and 
commercial uses. The remaining undeveloped tracts of land in Solana Beach include mainly single family units 
and a smaller portion of commercial uses. 

The current overall population of the Encinitas and Solana Beach service areas consists of 
approximately 19,000 for Encinitas and 13,300 for Solana Beach.  Both Solana Beach and the service area of the 
Cardiff Sanitary Division of Encinitas are near build-out and have experienced slight growth over the last 
several years.  Estimates of build-out population include a “population” equivalent which includes allowances 
for commercial and industrial discharge.  Encinitas and Solana Beach will have approximately 9,000 and 6,660, 
respectively, dwelling units, 0 and 10, respectively, acres of developed industrial land, and 10 and 115, 
respectively, acres of developed commercial land. 

The residential build-out of Encinitas is characterized by growth primarily east of Interstate 5, and 
primarily on lands which are currently vacant. However, some growth is occurring as a result of “in-fill” activity 
in older areas of Encinitas, including some neighborhoods west of Interstate 5 planned for higher ultimate 
densities.  The number of persons per household has remained at 2.5 for the last ten years.  The overall Encinitas 
population is expected to grow by an average of 1% per year.  There is no significant developable land located 
in the Cardiff Sanitary Division Service Area which is zoned for commercial and industrial use. 

The residential build-out of Solana Beach is expected to be characterized by minimal growth in the 
southeast and northwest quadrants with some development elsewhere.  The number of persons per household is 
expected to decline slightly to a level of 2.1 persons per household. The existing inner-city residential areas near 
the train station are expected to undergo redevelopment. The overall City of Solana Beach population will 
increase at a rate of less than .10% annually. 

The commercial growth anticipated for Solana Beach consists of general commercial development 
along Highway 101, the major north-south thoroughfare in Solana Beach. Overall, Solana Beach has 
approximately 151 acres of commercially zoned land, of which 115 acres are developed and 5 acres are vacant. 
Projected development includes small offices and shops, financial institutions, community shopping centers and 
automobile sales and repair shops. 

Population 

The land use planning projections for the service area were developed by the respective Local Agency. 
The estimates of population in the service area were based upon projected future land use. The population 
projections at ultimate build-out are as follows: 

 
Service Area 

Buildout 
Population(1) 

Cardiff Sanitary Division of the City of Encinitas 19,000(2) 
City of Solana Beach 14,924 
Total 33,924 

_________________________ 
Source: City of Encinitas and City of Solana Beach. 
(1) Population shown is a “population equivalent”, which includes allowances for commercial and industrial 

discharges. 
(2) This total represents the maximum under current land use classifications of Encinitas, however, it is not 

expected to be reached. 



 

 20 

Existing Water Reclamation Facility 

The Authority’s water reclamation facility can treat 5.25 mgd of wastewater to “secondary” level, and 
2.48 mgd can be treated to “tertiary” levels.  The plant treats domestic wastewater flows from the Cardiff 
Sanitary Division of the City of Encinitas, City of Solana Beach, Rancho Santa Fe Community Services District 
Improvement Areas 2 and 3 and a portion of the City of San Diego.  Rancho Santa Fe Community Services 
District and the City of San Diego have no financial participation with respect to the Bonds or the Loan 
Agreements. 

Waste Discharge Requirements 

The existing wastewater treatment, collection and disposal systems of the Authority and the Local 
Agencies is subject to waste discharge requirements established by the Regional Board as well as the State 
Water Resources Control Board. 

On July 1, 1981, the Regional Board adopted Order No. 81-12, National Pollutant Discharge 
Elimination System (NPDES) Permit No. CA0107999, Waste Discharge Requirements for the San Elijo Water 
Pollution Control Facility, San Diego County.  Order No. 81-12, and Addenda Nos. 1 and 2 thereto, established 
requirements for the discharge of up to 3.7 mgd of treated wastewater from the San Elijo Water Pollution 
Control Facility (SEWPCF) to the Pacific Ocean via the Ocean Outfall.  Order No. 81-12 had an expiration date 
of June 1, 1986. 

On June 6, 1988, the Regional Board adopted Order No. 88-21, NPDES No. CA0107999, Waste 
Discharge Requirements for the San Elijo Water Pollution Control Facility Discharge Through the San Elijo 
Ocean Outfall, San Diego County, which superseded Order No. 81-12.  Order No. 88-21, and Addenda Nos. 1 
and 2 thereto, established requirements for the discharge of an average dry weather flow rate of 3.7 mgd of 
treated wastewater from the SEWPCF to the Pacific Ocean via the Ocean Outfall.  Order No. 88-21, as 
amended, had an expiration date of June 6, 1993, Monitoring and Reporting Program No. 81-12, as modified by 
Technical Change Order Nos. T-1 and T-2 remained in effect with the adoption of Order No. 88-21, as no new 
monitoring and reporting program was issued with Order No. 88-21. 

On December 9, 1992, the Authority submitted an application for renewal of its NPDES permit, 
pursuant to Reporting Requirement No. E.11 of Order No. 88-21, and requested an increase in authorized flow 
rate from 3.7 mgd to the discharger’s upgraded design flow of 5.25 mgd. 

On June 26, 1993, the Authority notified the Regional Board that it had completed construction of and 
start up operations for the secondary treatment facilities at the SEWPCF. 

On November 10, 1994, the Regional Board established Order No. 94-105, which contains requirements 
for the discharge of an average dry weather flow rate of 3.7 mgd of treated wastewater from the SEWPCF to the 
Pacific Ocean via the Ocean Outfall, superseding Order No. 88-21.  Order No. 94-105 did not authorize an 
increase in flow rate from 3.7 mgd to 5.25 mgd.  On July 1, 1995 Technical Change Order No. 1 substituted 
Monitoring and Reporting Program 94-105 in its entirety. 

On May 10, 1999 the Authority submitted an application for renewal of its NPDES permit, requesting a 
permitted discharge of 5.25 mgd at the SEWRF.  On July 13, 1999, the Authority resubmitted the application 
with a few modifications, and after minor revisions on August 11, 1999, the permit application was determined 
to be complete. 

On November 10, 1999, the Regional Board adopted Order No. 99-71, National Pollutant Discharge 
Elimination System (NPDES) Permit No. CA0107999, Waste Discharge Requirements for the San Elijo Water 
Reclamation Facility.  Order No. 99-71, with errata, established requirements for the discharge of up to 5.25 
mgd of treated wastewater from the San Elijo Water Reclamation Facility to the Pacific Ocean via the San Elijo 
Ocean Outfall.  Order No. 99-71 had an expiration date of November 10, 2004. 



 

 21 

On June 8, 2005, the Regional Board adopted Order No. R9-2005-0100, National Pollutant Discharge 
Elimination System (NPDES) Permit No. CA0107999, Waste Discharge Requirements for the San Elijo Water 
Reclamation Facility.  Order No. R9-2005-0100 established requirements for the discharge of up to 5.25 mgd of 
treated wastewater from the San Elijo Water Reclamation Facility to the Pacific Ocean via the San Elijo Ocean 
Outfall.  Order No. R9-2005-0100 had an expiration date of June 8, 2010. 

On September 8, 2010, the Regional Board adopted Order No. R9-2010-0087, National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0107999, Waste Discharge Requirements for the San 
Elijo Water Reclamation Facility.  Order No. R9-2010-0087 established requirements for the discharge of up to 
5.25 mgd of treated wastewater from the San Elijo Water Reclamation Facility to the Pacific Ocean via the San 
Elijo Ocean Outfall.  Order No. R9-2010-0087 is the current permit for operation of the facility and has an 
expiration date of October 27, 2015. 

Sewage flows to the influent structure through three forcemains, gravity sewer. The influent structure 
contains three bar screens. Large solids are removed by the bar screen to protect downstream equipment. Grit is 
removed by an aerated grit chamber. The existing grit removal system also includes two air lift pumps and a 
washer. Existing facilities add chemicals, polymer and ferric chloride to the aerated grit chamber to aid in the 
settling of solids of the primary sedimentation tank. 

The wastewater flows from the grit chamber to two of the six covered primary sedimentation tanks with 
flights and chains for a sludge collection, scum skimmers and positive displacement sludge pumps. Two of the 
primary sedimentation tanks are in service, two are standby, and two are currently out of service and available 
for future expansion. The sludge from the primary sedimentation tanks is pumped through a grinder to the 
anaerobic digesters. Effluent flow from the primary sedimentation tanks is flow equalized in one of two 700,000 
gallon flow equalization basins prior to secondary treatment. Secondary treatment involves flow of primary 
treated wastewater to one of four aeration basins where organic materials are oxidized through a bacterial 
process. Two of the aeration basins have been equipped with a selector zone and only one aeration basin is 
required to accommodate the current ADWF of 3.0 mgd.  The other two aeration basins are out of service and 
available for future expansion. Flow from the aeration basins goes to two of five secondary sedimentation basins 
where additional solids settle, and then treated water from the secondary sedimentation tanks is discharged to 
the ocean or pumped through the tertiary treatment system for reclamation.  Waste solids from the bottom of the 
secondary clarifiers are pumped through one of two DAF (dissolved air flotation) units to further concentrate 
solids and then to two of the four anaerobic digesters for further biological treatment prior to dewatering by belt 
filter press and disposal. The dewatered sludge is hauled away and disposed of pursuant to an agreement with a 
private hauler. See “Bondowners’ Risks - Sludge Disposal”. 

The final secondary treated effluent flows by gravity or is pumped by three (3) existing vertical turbine 
pumps with variable speed drives through the Ocean Outfall.  The San Elijo Ocean Outfall was commissioned in 
1965 to discharge treated effluent from the San Elijo Water Pollution Control Facility (now named the San Elijo 
Water Reclamation Facility).  The outfall was upgraded and expanded in 1974 to include discharge capacity for 
the City of Escondido’s Hale Avenue Resource Recovery Facility.  The length of the outfall is 8,000 feet with 
an end depth of approximately 150 feet below mean sea level. The diffuser section of pipe is composed of 1,176 
feet of 48-inch pipe with 200 individual 2-inch diameter diffuser ports.  The discharge of treated wastewater to 
the ocean is subject to environmental regulations that stipulate dilution requirements, distance from shore, and 
depth of water for which the effluent is discharged. To ensure that the ocean outfall is in sound operating 
condition and that environmental regulations are being met, the San Elijo Joint Powers Authority (SEJPA) 
inspects the outfall annually. 

The SEJPA also owns and operates tertiary treatment facilities for recycled water production and 
distribution.  The secondary effluent water can be pumped through four sand filters and a chlorine contact tank 
for disinfection.  The sand filters operate with a flash mix tank where polymer and aluminum sulfate may be 
added to enhance the filtration process.  Once the water is filtered and disinfected in accordance with Title 22 
tertiary treatment requirements, it is pumped into 17 miles of distribution piping and two storage tanks that are 
owned and operated by the SEJPA.  The Authority sells approximately 1,200 acre-feet per year of recycled 
water as a wholesaler to three local water agencies for irrigation use in their service area. 



 

 22 

Other Obligations 

In addition to the Bonds, the Authority has other obligations payable from various revenue sources of 
the Authority. 

State Water Resources Loan.  In 1988, the Authority entered into a State Revolving Fund Loan for 
reclamation projects.  As of June 30, 2011, the remaining balance on the loan is $7,300,000.  The loan is payable 
from operating revenues of the Authority. 

California Energy Commission Note Payable.  In 2007, the Authority entered into a promissory note 
with the California Energy Resources Conservation and Development Commission in the amount of $1,193,500.  
The remaining principal balance as of July 1, 2011, is $1,009,320.44.  The note is payable from legally available 
funds of the Authority.  The Authority expects to use a portion of the proceeds of the Bonds to prepay this note. 

Additional Borrowings.  The Authority has taken action to approve and enter into a $2 million loan 
payable from its water reclamation revenues. The loan will fund an advanced water treatment project with an 
expected cost of $4.2 million.  The project will also be funded with funds received from a Proposition 84 grant 
and other funds on hand with the Authority.  The loan closed on December 2, 2011. 

Sewer Rates and Revenues 

Both Local Agencies recover the cost of wastewater treatment system operation, maintenance, renewal 
and replacement and capital expansion through a user fee system consisting of four major components plus 
federal and State Clean Water Grants. Each Local Agency establishes user fees adequate to provide for their 
pro-rata responsibility of the Authority’s costs as well as their own costs. The four components of the user fees 
imposed by the Local Agencies are: 